womonine. FCC TEST REPORT Report No. : FR761327
Level (dBuW/im) Date: 2007-06-16
97
FCC CLASS-B

FCC-CLASS-B(AVG)

19

n 1000 5800. 10600, 15400, 20200, 25000

Trace: (Discrete) Frequency (MHz)

Site NICHNG-HY

Comdi Liom i CHR-ERF HORN WORTZONTAL
EUT : PD4 Phone
Power o 1 20WacA B0z
Hodel ©OFR TRIGET
Hemo | lh Ta_ChDb; 245780z +Adaptor
Data Rate P |
Flane : E2
Over Limit EeadAntenna Cable Preamp Ant  Table
Freq Level Limit Line Lewvel Factor Loss Factor Fos Pos Eemark
MHz dBu¥/m dE dEu¥/m dBu¥ dBE/m dk dE cm deg
L 2388.00 50,16 -23.84 7T4.00 51.59 30,28 3.76 35 44 100 0 Peak
2z 238800 39.00 -14.90 5H4.00 40.52 30,26 3.Th 3644 L0G 191 Average
3@ 2437.00 91,90 93.28 30,28 3,82 35.47 108 191 Average
4 X 2437, 00 98,93 100,31 30,28  3.82 35,47 100 0 Peak
g Z488.00 48,20 -24.80 T4.00 50.55 30.30 3.86 35.51 100 0 Peak
] 2488, 00 38,48 -15.52 54,00 39.83 30.30 3.86 35.51 100 19] Average
T 0466, 00 48,79 -25. 21 T4.00 44.42 3360 680 36,02 o -—— Peak
8 g2361.00 56,72 -17.28 T4.00 45,27 39.31 8 18 36.05 100 0 Peak
9 g36L.00 44,35 -9.656 5H4.00 32.91 39.31 & I8 36,05 100 82 Average

Remark: #3 and #4 Fundamental Signal
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Report No.

FR761327

Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
- Level (dBuVm}) 3

Date: 2007-06-16

FCC CLASS-B

10
2 4 A B
%30 224, 418. 612, 806. 1000
Trace: (Discrete) Freduency (Miz
Site i DICHDB-RY
Comdi bign ¢ OTF-ANTC51121) VERTICAL
EUT : PD4 Phone
Power t 1 EVacsB0Az
Hode| . OFR TBIGET
Hemo Ilb Ta_ChiDb; 24378Hz +Adaptor
Data Rate |
Plang . E2
Over Limit EReadAntenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos FPos Eemark
MHz dBu¥/m dE dBu¥/m dBu¥ db/m db dB cm deg
L 31.89 256.42 -14.58 40,00 37.91 18.25 0.85 31,39 288 -—— Peak
2z 82.64 28.04 -15.45 43.560 48,49 89.62 L[.06 3L 1l =258 -—— Peak
3 10128 29.20 -14.30 43.50 48.22 [1.07 L[.07 3l.15 100 L83 Peak
4 T47.30 24.47 -21.63 46.00 32.35 19.32 3.32 30.53 252 -—— Peak
! 800.80 25,79 -20.21 46,00 33.03 19.83 3.42 30.49 e -—- Peak
) 885,90 26,10 -18.90 46,00 32.30 20.43 3.76 30,39 288 -—— Peak
SPORTON International Inc. Page No. : 119 of 160
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EROATOMN LAB.

FCC TEST REPORT

Report No.

FR761327

T Level (dBUVim)
97

Date: 2007-06-16

4

FCC CLASS-B

8 FCC CLASS-B (AVG)
1 T
19
0 Jo00 5800. 10600. 15400, 20200. 25000
Trace: (Discrete} ErEency M)
Site ;o D3CHDG-RY
Comdi Lion . SHR-EHF HORN VERTICAL
BT + PhA Phome
Power v R WA/ BNz
Hode | : FR TBI3ET
Hema + b Ta_Chif; 245780z +idaptor
Data Rate ol
Plane 1 E2
ver Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m dE dBu¥/m  dBuY dB/m dB dE cm deg
L 2378, 00 49,17 -24.83 T4.00 bH0.60 30.Zb 3. 76 3b.44 130 1} Peak
z 2378.00 38,56 -15.44 54,00 40.00 30,25 A T5 35,44 130 329 Average
3 X 2437. 00 96, 88 98,29 30,27 378 3b.47 130 ) Peak
4@ 243700 90,25 9l.63 30.Z8 3.82 3b.47 130 329 Average
5 2494, 00 49,29 -24.7L T4.00 BO.64 30,30 388 3563 130 0 Peak
& 2494, 00 38.83 -15.3T7 54.00 39.98 30.30 388 35.53 130 329 Average
T 5866, 00 48,97 -Z5.03 T4.00 43.86 33.98 6,92 35. 78 s -—- Peak
2 7956, 00 56,52 -17.48 T4.00 45.07 39,53 T.78 35 88 130 0 Peak
I 7956, 00 44,37 -9.63 54.00 32.92 39.53 778 35 8B 130 |12 Average
Remark: #3 and #4 Fundamental Signal
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woroniss. FCC TEST REPORT

Report No.

FR761327

* Test Mode : Mode 3

Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

T evel (dBuvimy
80

Date: 2007-06-16

FCC/CLASS-B
—
|
Y| —
3 4 |5 &
2
%30 224, 418, 612, 806, 1000
Trace: (Discrete} treguency(MHz)
Site : DECHDR-WY
Comdi biom ¢ OLF-ANTCHS121) HORTZONTAL
ELT i hane
Power o LEMYac/hlHz
Modsz | . FR 761327
T ¢ Ilb Ts_Chll;2452MHz +Adaptor
Data Rate sl
Plane . EZ
ver Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m db dbu¥/m dbu¥ db/m db db cm deg
L J0.54 23.47 -16.53 40.00 35.31 1895 0.84 3l.43 130 2l Peak
z 39.18 18.00 -20.99 40,00 35.49 [4.03 Q.70 3L.Z21 -t -—- Peak
3 92.84 25,567 -17.93 43.50 48.0Z2 §.862 .05 3L.1l o -—- Peak
4 TT7.40 24,681 -21.39 46,00 32.13 19.61 3.37 30.51 e -—— Peak
5] 820.80 25.66 -20.34 46.00 32.67 19.96 348 30,47 T -—- Peak
& 913.90 26,65 -19.35 46.00 32.53 20.63 3.85 30.34 o -—- Peak
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sorronine. FCC TEST REPORT Report No. FR761327
_;;L_eirel WBuvim) T T T T e T T T T Datel 2007-06-16
4
FCC CLASS-B
B FEC CLASS-B (AVG)
4 7
49
0 jo00 5800, 10600, 15400, 20200, 25000
Trace: {Discrete) Frequency (MHz)
Site + DACHDE-HY
Comdi biom ¢ SHF-THF HORN WORTZONTAL
EUT : FD4 Phone
Power v LEYac/ 60Nz
Hode| . OFR 7RI GET
Yempo Ik Tz _ChIl; 24628H: +Adaptor
Data Rate skl
Plane : EI
Over Limit Eeadinterma Cable Preamp Ant  Table
Freq Level Limit Line Lewvel Factor Loss Factor Fos Pos Eemark
MHz dBu¥/m db dBu¥/m  dBu¥ dB/m dB dEB cm deg
L 2388, 00 50,64 -Z23.46 T4.00 5L.97 30,28 3.76 3b 44 100 ) Peak
Z 2388.00 38,83 -15. 12 54.00 40.31 30026 3. Th 35 44 108 2o Average
3 X 2482, 00 99,13 100,60 30,29 3.84 35,49 100 1} Peak
4@ 24682, 00 91,75 93.12 30,29 3.84 35, 49 100 2b Average
7] 2482, 28 50,13 -23.87 7T4.00 5[.48 30.30 3.88 35 53 100 0 Peak
) 2492, 28 39.20 -14.80 54.00 40.56 30,30 3.83 35 .53 100 2h Average
T D832, 00 48,63 -25.37 T4.00 43.59 33.83 6.92 3580 === -—— Peak
8 2001.00 56,49 -17.50 7T4.00 44.96 39.60 T7.79 35 88 100 0 Peak
9 001,00 44,45 -9.556 54.00 32.92 39.60 T.79 3b. 86 100 264 Average
Remark: #3 and #4 Fundamental Signal
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woroniss. FCC TEST REPORT

Report No.

FR761327

Polarization : Vertical

m The test that passed at minimum margln was marked by the frame in the following table.
T T Date: 2007-06-16

T Level (dBuVimy T

80

FCC CLASS-B
—
|
q0—1
2
1 5 4]
a 30 224. 418. 612, 806. 1000
Trace: 1[||SC|etel freguency(MHz)
Site ;. DICHDE-H
Condibion : LF- .‘lNT(95| 1217 WERTTCAL
BT + Ph Phomne
Power (. ED‘FaCf’ﬁﬂﬂz
Hode | : FR FBIGZY
Hemo : IIIJ Ta_Chll;24628Hz +Adaptor
Data Rate s
Plane i E2
Over Limit EReadAntenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Eemark
MHz dBu¥/m dE dEu¥/m dBu¥ dBE/m db dE cm deg
L 20,00 23.87 -168.03 40,00 35.14 19.86 0.83 3] 46 T -—— Peak
2 92,84 28.50 -15.00 43.60 48.94 9.82 [.05 3.1l et -—— Peak
3 IOL 28 29.80 -13.60 43.50 48.91 [11.07 L.O7 3L 15 108 15 Peak
4 T29.80 23.80 -2Z.40 46.00 31.69 [9.16 3.30 30.55 m -—— Peak
5] 834,80 26,06 -18. 9% 46,00 32.88 20.07 3.55 30,45 s -—— Peak
) 925.80 25.8T7 -20.03 46.00 3L.71 20.72 3.87 30 32 T --— Peak
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woroniss. FCC TEST REPORT

FR761327

Level (dBuVim)
97

Report No.

" Date: 2007-06-16

FCCCLASS-B

FCC CLASS-B(AVG)

19 !
0 jo00 5800, 10600, 15400, 20200, 25000
Trace: {Discrete) Frequency (MHz)
Site t DICHDA-RY
Condibion :  SHF-EWF HORN YERTICAL
EUT : PD4 Phone
Power o 1 20Wac/ B0z
Hodel ©OFR TRISIT
Hemo b Te_Chil; 246280z +Adaptor
Data Rate |
Flane 1 E2
ver Limit EeadAntenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Eemark
MHz dBu¥/m dE dBu¥/m dBu¥ dBE/m dk dB cm deg
b 2384, 00 49,26 -24.75 T4.00 50.88 30,25 3. 76 35 44 100 0 Peak
2 2384, 00 38,37 -15.63 H4.00 39.8l 30,26 3.THh 3644 L0g 3l Average
3@ 24682, 00 85,80 al. 17 30,29 3,84 35,49 100 3l Average
4 X 24682, 00 97,04 98,41 30,29  3.84 35, 49 100 0 Peak
4] 2484, 67 48.33 -24.67 T4.00 50.68 30.30 3. 88 35 53 100 0 Peak
] 2494, 67 33.74 -15.26 54.00 40.09 30,30 3.83 35 53 100 3l Average
T DHBB. 00 48.4] -25.59 T4.00 43.79 33.6% 6.88 35,95 it -—— Peak
g g211.00 56,49 -17.5] 74.00 44,98 39.43 8 04 35 897 100 1} Peak
[ 9 gell.00 46,26 -8 76 5400 33.76 49.43 ®. 04 35 97 100 288 fverage |
Remark: #3 and #4 Fundamental Signal
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woroniss. FCC TEST REPORT

Report No.

FR761327

* Test Mode : Mode 4

Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

T evel (dBuvimy T
80

Date: 2007-06-16

FCC CLASS-B
==
|
40—‘
I3 ]
2
4 30 224. 418. 612, 806. 1000
Trace: {Discrete} Frequency (MHz)
it t DECHDG-HY
Condi tion : LF-ANT(H511217 HORTZONTAL
EUT i hone
Power v R WA/ BNz
Hode | : FR TBI3ET
Hemo Ilg Tu_Chil; 241280z +Adaptor
Data Rate o
Flane 1 E2
ver Limit EReadintenna Cable Preamp Aint  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m dB dbu¥/m dBu¥ db/m dk dB cm deg
L 31.62 23.09 -16.91 40.00 35.59 (826 0.85 31.3% 130 L7T Peak
2 38.64 20,20 -19.80 40,00 36.69 [4.03 0.70 3L.23 s -—— Peak
3 174.99 24.00 -19.50 43.50 43.76 9.82 .44 3[.02 o -—- Peak
4 682,90 23,16 -22.84 46,00 3L.76 882 3.20 30.8! e -—— Peak
5] TE5.80 24.97 -21.03 46.00 32.40 19.68 338 30.50 T -—- Peak
& 899,90 25,59 -20.41 46.00 3l.61 20.53 3.82 30.37 o -—- Peak
SPORTON International Inc. Page No. : 125 of 160
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EROATOMN LAB.

FCC TEST REPORT

FR761327

T Level (dBuvim)
97

Report No.

© 7 Date: 2007-06-16

FCC CLASS-B
g FCC CLASS-B (AVG)
P i
49
0 jo00 5800, 10600, 15400, 20200, 25000
Trace: (Discrete) Frequency {MHz)
Site + DACHDE-HY
Condi bion . SHF-EWF HORM RORTZOMTAL
EUT : FD4 Phone
Power + LE0Y¥ac/ 60Nz
Hodel . FR THI3IT
Yempo Ilg Tx_Chil ;24| 280z +Adaptor
Data Rate HT
Plane : E2
ver Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor FPos Pos Eemark
MHz dBuY/m db dBu¥/m  dBuY dB/m dE dB cm deg

L 2380.00 bBb.TL -18. 29 T4.00 b6, 48 30,26 4,42 35,46 100 ) Peak

2 2380.00 43.23 -10.77 54.00 44.00 30,26 4.42 35,46 100 30 Average

3 X 2412, 00 90,09 90,86 30,27 4,42 35,48 100 30 Average

4Xx 242,00 98, 33 99, 10 30,27 4.42 3b. 46 L0g 0 Peak

4] 2484, 00 50,04 -23.96 T4.00 50.76 30.30 4.51 35.53 100 0 Peak

] 2494, 00 39,680 -14.40 54.00 40.32 30.30 4.51 35 .53 100 30 Average

T DTBB. 00 48.5] -25.49 T4.00 43.57 33.86 6.91 35 83 it -—— Peak

g T9L1.00 56,45 -17.556 7T4.00 45.08 39.48 T7.76 35 83 100 ) Peak

49 T9LL. 00 44,12 -9.8%3 54.00 32.75 39.48 T.76 35 838 100 174 Average
Remark: #3 and #4 Fundamental Signal
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FCC TEST REPORT

EROATOMN LAB.

Report No.

FR761327

Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
3 = Date: 2007-06-16

Level {dBuV.im)

a0
FCC CLASS-B
=
|
sl
3
2
4 a 8
g 30 224. 418. 612, 806. 1000
Trace: {Discrete) Hrenuerey (i)
Site ;o DICHDE-HY
Condi kion : LF-ANT(B51121) VERTTCAL
EUT : PD4 Phone
Power 120 Yac/ 60Nz
Hods | . FRO7RIZET
Memo o llg Ts_Chil ;241 28Hz +Adaptlor
Data Rate i
Plane : EI
Over Limit EReadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m db dB Ch deg
L 22,43 25.64 -14.36 40,00 3B.79 17.54 0.66 31.36 ag -—— Peak
2 92.84 27.890 -15.680 43.50 48.35 Q.82 .05 3l. 1l =52 -—— Peak
3 IOL 28 32,17 -11.33 43.50 5L.19 1.7 L.O7 3L 15 100 44 Peak
4 698,30 23.49 -22.51 46.00 31.96 [8.88 3.24 30.5% B2 -—— Peak
g T76.30 24.34 -21.66 46,00 31.89 19.58 3.3T7 30.561 — -—— Peak
8 823480 25.84 -20.08 46.00 32.77 20.07 3.5 30.45 Sa -—— Peak
SPORTON International Inc. Page No. : 127 of 160
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EROATOMN LAB.

FCC TEST REPORT

FR761327

T Level (dBuvim)
97

Report No.

Date: 2007-06-16

FCC CLASS- B
8 FCE CLASS-B (AVG)
P 7
49
9 1000 5800, 10600, 15400, 20200, 25000
Trace: {Discrete) Frequency (MHz)
Site + DACHDE-HY
Comdi biom . SHF-THF HORN VERTICAL
EUT : FD4 Phone
Power t 1 E0Yac/B0Hz
Hode| . FR 761327
demg Ilg Tx_Chil ;24| 280z +Adaptor
Data Rate HET
Plane : EI
Over Limit Eeadinterma Cable Preamp Ant  Table
Freq Level Limit Line Lewvel Factor Loss Factor Fos Pos Eemark
MHz dBu¥/m db dBu¥/m  dBu¥ dB/m dB dEB cm deg
L 2350.00 53,34 -20.66 T4.00 b4 1l 30,26 4,42 35, 4B 100 0 Peak
Z 2390.00 41,51 -12.48 54,00 42.28 30,26 4.42 35.46 LG 33| Average
3 X 2412, 00 88,84 89.41 30,27 4,42 35,48 11O 331 Average
4 X 2412, 00 95,563 96,34 30,27 4,42 35,45 100 0 Peak
7] Z500.00 38,18 -14.82 54.00 39.90 30.30 4.5] 35.53 11O 23| Average
) 2500.00 50,20 -23.80 T4.00 50.92 30.30 4,51 3553 100 1 Peak
T LT, 00 48,58 -25.42 T4.00 44.83 33.60  B.28 36, 13 === -—— Peak
8 T982.00 56,70 -17.30 7400 45 18 39.58 T7.79 35 &b 108 0 Peak
[ 3 7992, 00 44,63 -9,47 54,00 33,01 39,068 T,79 35 &b 108 62 Average
Remark: #3 and #4 Fundamental Signal
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woroniss. FCC TEST REPORT

Report No.

FR761327

- Test Mode : Mode 5
Polarization : Horizontal
m The test that passed at minimum margin was marked by the frame in the following table.

T T Level (dBuVim)
80

Date: 2007-06-16

FCC CLASS-B
=
|
40—‘
3 4 5 G
2
. 30 224, 418, 612, B806. 1000
Trace: {Discrete) Frequency (MHz)
Site r o DECHDG-HY
Condition ¢ LF-ANTC511217 HORTZONTAL
ENT : PDA Phoms
Power o 1 20Wac/ Rz
Mode | © TR TRIGIT
Hemo I1h Ta_Chif; 245780z +Adaptar
Data Rate . r)
Flane 1 E2
ver Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dk dB cm deg
L 31.89 Z3.55 -16.45 40.00 36.04 (825 0.6 31.38 130 25 Peak
2 40,53 18,30 -Z21.70 40,00 35.76 13,00 O.TL 3L.18 o -—- Peak
3 92.64 25,78 -IT7.72 43.50 46.22 9.62 .06 3L.11 e -—— Peak
4 698,70 23,47 -22.53 46.00 31.893 [8.89 325 30.58 T -—- Peak
5] 836,90 25,97 -20.03 46.00 3277 Z0.08 3,56 30.45 m -—- Peak
5 934.90 26,08 -19.91 46,00 3L.73 Z0.78 388 30,3l E -—- Peak
SPORTON International Inc. Page No. : 129 of 160
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FR761327

T evel (dBuvim) T
07

Report No.

"7 Date: 2007-06-16

FCCCLASS-B

FCC CLASS-B(AVG)

19 Al
0 jo00 5800, 10600, 15400, 20200, 25000
Trace: {Discrete) Frequency (MHz)
Site t DICHDA-RY
Condibion ;' SHF-EWF HORN WORTZOMTAL
EUT : PD4 Phone
Power o 1 20Wac/ B0z
Hodel L OFR TRISIT
Hemo Ilh Te_Chib; 245780z +Adaptar
Data Rate (e
Flane 1 E2
ver Limit EeadAntenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Eemark
MHz dBu¥/m dE dBu¥/m dBu¥ dBE/m dk dB cm deg
b 2388.00 50,16 -23.84 7T4.00 51[.59 30,28 3.76 35 44 100 1 Peak
2 2388.00 39.00 -14.90 bH4.00 40.52 30026 3.Th 36,44 L0g 191 Average
3@ 2437.00 91,90 93.28 30,28 3,82 3547 100 191 Average
4 X 2437, 00 98,93 100,31 30,28  3.82 36,47 100 0 Peak
4] Z488.00 48,20 -24.80 T4.00 50.55 30.30 3.86 35.51 100 0 Peak
] 2488, 00 33,48 -15.52 54,00 39.83 30.30 3.86 35.561 100 191 Average
T 0466, 00 48,79 -25. 21 T4.00 44.42 33.60 680 36,02 it -—— Peak
8 g2361.00 56,72 -17.28 T4.00 45,27 39.31 8 18 36.05 100 0 Peak
9 g36L.00 44,35 -9.656 bH4.00 32.91 39.31 & 18 36.05 L0g 82 Average
Remark: #3 and #4 Fundamental Signal
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Report No.

FR761327

Polarization : Vertical
m The test that passed at minimum margln was marked by the frame in the following table.

T Level (dBuvimy T

80

T Datel 2007-06-16

FCC CLASS-B
—
|
q0—1
= 4 5 53
4 30 224. 418. 612, 806. 1000
Trace: 1[||SC|etel freguency(MHz)
Site ;. DICHDE-H
Condibion : LF- .‘lNT(95| 1217 WERTTCAL
BT + Ph Phomne
Power (. ED‘FaCf’ﬁﬂﬂz
Hode | . FR FBIGZY
Hlemn : IIb Tu_ChiDb; 24378Hz +Adaptor
Data Rate s
Plane i E2
Over Limit EReadAntenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Eemark
MHz dBu¥/m dE dEu¥/m dBu¥ dBE/m db dE cm deg
L 2.89 25.42 -14.58 40,00 37.91 18.25 0.85 3. 38 T -—— Peak
2 92,84 28.04 -15.46 43.60 48,49 9.82 [.05 3L 1l et -—— Peak
3 IOL 28 29.20 -14.30 43.50 48.22 11.97 L.O7 3L 15 108 L83 Peak
4 T47.30 24.47 -21.53 46.00 32.35 [9.32 3.32 30.53 m -—— Peak
5] g0L.90 25,79 -20.21 46.00 33.03 [9.83 3.42 30,49 s -—— Peak
) 885.90 26.10 -18.90 46.00 32.30 20.43 3.76 30.39 T --— Peak
SPORTON International Inc. Page No. : 131 of 160
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EROATOMN LAB.
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FR761327

T Level (dBuvim) T
97

Report No.

" Date: 2007-06-16

1

FCC CLASS-B

FEECLASS-BAVG)

7 7
19
0 j000 5800, 10600, 15400, 20200, 25000
Trace: {Discrete) Frequency (MHz)
Site + DACHDE-HY
Condi bion . SHF-EWF HORN YERTICAL
EUT : FD4 Phone
Power v 120¥ac/B0Hz
Hode | : FR TRIGET
Hema + b Te_Chib; 245780z +Adaptor
Data Rate ol
Flane 1 E2
Over Limit EeadAntenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Eemark
MHz dBu¥/m dE dEu¥/m dBu¥ dBE/m db dE cm deg
L 2378.00 49,17 -24.83 T4.00 50.80 30,25 3.TH 35 44 100 0 Peak
2 2378.00 33,66 -15.44 54.00 40,00 30,25 3.76 3b. 44 100 329 Average
3 X 2437. 00 96, 88 98,29 30,27 3.79 3547 100 0 Peak
4@ 2437.00 90, Zb 9l.63 30,28 3.82 3647 100 329 Average
7] 2484, 00 48,28 -24. 71 T4.00 50.64 30.30 3. 88 35 53 100 0 Peak
) 2484, 00 38.83 -15.37 54.00 39.98 30,30 3.83 35 .53 100 329 Average
T 08b6, 00 48,87 -25.03 T4.00 43.86 33.86 6.92 35 T8 === -—- Peak
g T958.00 56,52 -17.48 T4.00 45,07 39.53 T7.78 35 88 100 0 Peak
[ 3 T966.00 44,37 -9.63 54.00 32.92 39.563 T.7T8 35 86 108 112 Average |
Remark: #3 and #4 Fundamental Signal
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woroniss. FCC TEST REPORT

Report No.

FR761327

* Test Mode : Mode 6

Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.
B ;;'L_éwl (@Buvim) 7T ToTT

Date: 2007-06-16

FCC|/CLASS-B
=
|
40 =
3 B
3 4
2
%30 224, 418. 612. 206, 1000
Trace: {Discrete} Frequency (MHz)
Site r o DECHDG-HY
Condi tion i LF-AWTCH51121) HORTZONTAL
EUT i hone
Power v R WA/ BNz
Hode | : FR TBI3ET
Hemn Ilg Tu_Chll; 24628z +Adaptor
Data Rate H
Plane 1 E2
ver Limit EReadintenna Cable Preamp Aint  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m dB dbu¥/m dBu¥ db/m dk dB cm deg

L 31.89 23.55 -16.45 40.00 38.05 (826 0.85 31.3% 130 77 Peak

2 38.64 853 -2L.47 40.00 35.03 [4.03 Q.70 3L.23 =mn -—— Peak

3 92.684 23.02 -20.48 43.50 43,46 §.62 .05 3l.1l = -—- Peak

4 749,40 25,20 -20.80 46.00 33.00 19.3b 3.33 30.53 =mm -—— Peak

5] 83480 2T7.42 -18.58 46.00 34.26 Z0.07 355 30.45 e -—- Peak

& 90,30 28,47 -19.53 46.00 32.48 20.54 3.82 30.37 o -—- Peak
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woroniss. FCC TEST REPORT

FR761327

T Cevel (dBuVim)
a7

Report No.

~Date: 2007-06-16

4

FCC CLASS-B

4 4 FCC CLASS-B (AVG)
19 :
0 j000 5800, 10600, 15400, 20200, 25000
Trace: {Discrete) Frequency (MHz)
Site t o DECHDA-HY
Condi bion . SHF-EWF HORN WORTZOMTAL
EUT : FD4 Phone
Power i 120¥ac/B0Hz
Hode | ;. FR TRIGEV
Hlemo v llg Te_Chll; 246280z +idaptar
Data Rate HT
Flane 1 E2
Over Limit EeadAntenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Eemark
MHz dBu¥/m dE dEu¥/m dBu¥ dBE/m db dE cm deg
L 2344, 00 40,86 -13.34 54.00 41.46 30,24 4,38 35, 42 100 33 Average
2 2344, 00 b2, 29 -Z1.T7L T4.00 53.090 30,24 4,33 35, 42 100 0} Peak
3 X 2462. 00 98.74 99.48 30,29  4.47 3549 100 0} Peak
4@ 246z, 00 88, b8 89.32 30,29 4,47 35,49 100 33 Average
7] 2483.50 54.62 -19.38 T4.00 55.35 30.29 4.48 35.51 100 0 Peak
) 2483.650 41,80 -12. 20 54.00 42.53 30.29 4.49 35,51 100 33 Average
T 0307, 00 48,77 -25.23 T4.00 44.75 33.60 6.52 36,11 === -—- Peak
g g18l.00 56,74 -17.26 T4.00 45,23 39.48 8.00 35 98 100 1 Peak
[9 2l8l.00 44,89 -9.3] 5400 33,19 39,48 8 00 3b 96 100 138 Average |
Remark: #3 and #4 Fundamental Signal
SPORTON International Inc. Page No. : 134 of 160

TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
FCC ID : SPUX800

Report Issued Date : Jul. 10, 2007

Report Version

. Rev. 01



FCC TEST REPORT

EROATOMN LAB.

Report No.

FR761327

Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
Date: 2007-06-16

Level {dBuv/m)
80

FCC/CLASS-B
|
10 —I.
3
2
4 3 &
%30 224, 418, 612, 806. 1000
Trace: (Discrete) treduency (Miz
Site : DICHDE-HY
Condi kion : LF-ANTCS511217 YERTICAL
EUT . PO Phone
Power o R0 Wacs B0z
Hode | ©OFER TRIGET
Hemg ¢ llg Te_Chil:2453MPz +Adaptar
Data Rate o
Plans : E2
(ver Limit EReadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor FPos Pos Eemark
MHz dBu¥/m db dBu¥/m  dBu¥ dB/m dB dEB cm deg
L 31,89 23.8] -16,19 40,00 36.31 1825 0.85 31,39 = -—— Peak
2z 82.64 27.95 -15.50 43.560 48,39 89.62 L[.06 3L 1l i -—— Peak
3 10128 30.76 -12.74 43.50 49.78 [1.07 L[.07 3l.15 100 158 Peak
4 T22.80 24,41 -21.5% 46.00 32.59 [9.10 3.29 30.58 B -—— Peak
g 834,80 26,684 -19.36 46,00 33.4T7 20.07 3.556 30,45 — -—— Peak
5] 936.30 26.16 -18.84 46.00 3L.78 20.78 3.89 30.30 == -—— Peak
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Report No.

FR761327

Level {dBuV.im)
97

Date: 2007-06-16

FCC CLASS-B

FCC CLASS-B {AVG)

49
n 1000 5800, 10600, 15400, 20200, 25000
Trace: (Discrete) Fle(|ue||cy (WHz)
Site + DACHDE-HY
Comdi bion : GHF-EWF HORM YERTICAL
EUT 1 PDA Phone
Power t 1 E0Yac/B0Hz
Hode| . FR 761327
Memo o Mg Te_Chil; 246280z +Adaptor
Data Rate i
Plane : EI
Over Limit EReadinterma Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor FPos Pos Eemark
MHz dBu¥/m db dBu¥/m  dBu¥ dB/m dB dE cm deg
L 2324, 00 50,67 -23.43 T4.00 51.38 30,23 4,36 35,40 100 0} Peak
z 2324.00 39,80 -14.10 54,00 40.71 30,23 4.36 35.40 106 329 Average
3@ 24682, 00 86,84 87.58 30,29 4,47 35,49 108 329 Average
4 X 2462, 00 95,37 96,10 30,29 4,47 35, 49 100 0 Peak
g 2483.50 40.82 -13.18 54.00 41.55 30.29 4.48 35.51 106 229 Average
) 2483.50 53,20 -20.80 T4.00 53.93 30.29 4,49 35,51 100 0} Peak
T ohd7. 00 49,07 -24.93 T4.00 44.54 33.63  B6.8% 35 98 s -—— Peak
8 H2202.00 56,86 -17.14 7T4.00 45.36 39.43 8. .02 35 .98 100 0 Peak
9 2202, 00 44,89 -9.31 54.00 33.19 39.43 8. .02 35 96 100 209 Average
Remark: #3 and #4 Fundamental Signal
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woroniss. FCC TEST REPORT

Report No.

FR761327

* Test Mode : Mode 7

Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

T evel (dBuvimy

7 Date: 2007-06-23

80
FCCCLASS-B
==
|
so|— : :
4 | g
3
2
a 30 224. 418. 612, 806. 1000
Trace: {Discrete} Frequency (MHz)
Site r DICHODG-HY
Condi tion : LF-ANT(H511217 HORTZONTAL
ENT : PhA Phone
Power v 1R Wac/ BNz
Mode | © TR TRIGIT
Hema : BT Tw_Chi0; 240280z +ddaptor
Data Rate : DAl
Plans : E2
Mver Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Lewvel Factor Loss Factor Fos Pos Eemark
MHz dBu¥/m dB dBu¥/m  dBuY dB/m dB dB cm deg
L 31.89 23.93 -16.07 40.00 36.43 1826 0.85 3L.3% m -—- Peak
2 q9l.29 Z1.90 -21.59 43.50 4277 9.23 L.04 3L 12 e -—— Peak
3 248.43 ZT.1T -18.83 46.00 44.21 12.186 .72 30.9%2 T -—- Peak
4 425.30 30,39 -15.81 46.00 42.71 16,19 Z.32 30.84 o -—- Peak
5 700,40 32, 15 -13.85 46,00 40.60 8. 83 3.25 30.5H8 e -—— Peak
6@ 79880 32.92 -13.08 46.00 40.18 19.82 341 30.43 e -—- Peak
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_11TL_eveI (WBuvim) T " Date: 2007-06-16

3
FoC CLASS-B
59 7 FCC CLASS-B {AVG)
] 10

0 Jo00 5800, 10600. 15400, 20200, 25000

Trace: (Discrete} Frequency (MHz)

Site + DICHDE-HY

Condibion : HF-ANT-0604 | 0 HORTZONTAL

EUT : PO Phone

Power o R0 Wac/B0Nz

Haodel L OFR TRIGET

Hemo + ET Tu_ChOn; 240280z #hidaptor

Data Rate : DHI

Flang 1 E2

(ver Limit EeadAntenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor FPos Pos Eemark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB sl deg

l 2385.92 49,87 -24.03 T4.00 HL.40 30,26 3. THh 3644 L0g 0 Peak
2 2385, 82 38.98 -15.02 54.00 40.41 30,26 3.7h 35 44 100 152 Average
3@ 2402, 00 99,06 100,48 30,27 377 35,46 100 1 Peak
48 2402. 00 69, 53 70,96 30,26 3.77 3b.4d6 L0g 1562 Average
4] 2488, 00 48,53 -24.47 T4.00 50.88 30.30 3.88 35 .53 100 0 Peak
] 2498, 00 338.21 -15.79 54.00 39.56 30,30 3.83 35 .53 100 152 Average
1 TI67,00 56,40 -]7.60 74,00 45,37 39,27 T.7] 35,95 108 0 Peak

[ @ TTBT.00 45 16 -8 8 5400 34 12 3987 T.7] 3585 108 310 Average |
49 18622, 00 48,18 -256.82 T74.00 43.61 Z1.18 19.30 35 92 S -—— Peak
L0 24296, 00 47,64 -26.36 T4.00 45.54 Z1.83 [8.86 38 59 e -—- Peak

Remark: #3 and #4 Fundamental Signal
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Report No.

FR761327

Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

T Level (dBuVim)
280

" Date: 20070623

FCC CLASS-B
o
|
T — -
4
5 &
12
a 30 224. 418. 612, 806. 1000
Trace: {Discrete) Frequency (MHz)
Site + DICHDE-HY
Condition : LF-ANT(851121) YERTICAL
EUT : Phone
Power v R0 Yac/BONz
Hode | L TR TRIGET
Hemo + ET Tu_ChOb; 240280z +hdaptor
Data Rate : DHI
Flane 1 E2
Over Limit EeadAntenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Eemark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m db dB sl deg
L TL.68 25,37 -14.63 40,00 48.80 T7.00 0.83 3L 17 e -—— Peak
2 g1.29 25.05 -18.45 43.50 45.91 9.23 .04 3l 12 T -—— Peak
3 147, 18 24.001 -19.49 43.50 43.38 [0.36 [.33 31.08 e -—— Peak
4@ 694,80 33.40 -12.60 46,00 41.89 I8 87 3.23 30.60 e -—— Peak
4] T98.80 29.85 -18.35 46.00 36.891 [9.82 3.41 3048 T ---— Peak
] 840,40 Z8.80 -17.20 46.00 35.5T7 20.10 3.5T7 30.44 s -—— Peak
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EROATOMN LAB.

FCC TEST REPORT

Report No.

FR761327

T T Level (dBuvim)
"7

7 Date: 2007-06-16

FCC CLASSB
59 10 FCC CLASS-BAVG)
1B :
0 Jo00 5800, 10600, 15400, 20200, 25000
Trace: {Discrete) Frequency (MHz)
Site © BACHDB-AY
Comdi tion ¢ HF-ANT-DEDM |0 YERTICAL
EUT + PD4 Phome
Power + 20 Yac/ 60Nz
Hode| . OFR 7BIGET
Hemn : BT Tu_ChOD;24028Hz +#Adaplor
Data Rate : DHI
Flang : E2
(ver Limit EKeadAntenna Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Eemark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m db db cm deg
L 23LL. 12 47.84 -26.16 T4.00 49.34 30.ZZ 366 35 39 100 0 Peak
2 23l1. 12 37.82 -16.18 54.00 39.32 30,22 3.66 35 39 108G 324 Average
3@ 2402, 00 98,21 97.863 30,28 3. 77 3b. 4B 100 0} Peak
4@ 2402.00 67,13 63.66 30,26 3.77 3b. 46 100 324 Average
4] 2488, 00 38.[1 -15.89 54.00 39.46 30.30 3.88 35 53 108G 324 Average
) 2498, 00 48,50 -25.50 T4.00 49.85 30,30 3.88 35 .53 100 1} Peak
T 4804, 00 37.54 -16.46 54,00 34.93 3288 L5 83 36,10 100 316 Average
8 4804. 00 48.53 -25.47 T4.00 45.92 3Z2.88 5. 83 36,10 100 0} Peak
9@ gl5L.00 44,37 -9.83 54.00 32.87 39.48 7,96 35 93 Log 90 Average
L0 gL6L.00 56,49 -17.560 T4.00 44.99 39,48 T.96 35,93 L0g 0 Peak
Remark: #3 and #4 Fundamental Signal
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Report No.

FR761327

* Test Mode : Mode 8

Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

T Level (dBUViIm)
80

" Date: 2007-06-23

FCC CLASS-B
P
|
a0 —1 [ [
a B
4
2 3
a 30 224, 418. 612, 806. 1000
Trace: (Discrete) HIEUency (N2
Site : DECHDE-WY
Comdi biom ¢ OLF-ANTCH51121) NORTZONTAL
FUT i hone
Power ¢ i Y¥ac/ 60l
Hodz | . FR 61327
Hemn 1 BT Ta_Chi%; 244 |8Hz +idaptor
Dats Rate ; DHI
Plane . EI
Over Limit EeadAnterma Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dbu¥/m  dbu¥ db/m db db cm deg
L 3108 23.74 -18.26 40,00 35.58 18.95 0,84 3], 43 e -—— Peak
Z 149,88 22,11 -21.38 43.50 4l.43 10,40 [.35 3L.07 e -—- Peak
3 236,28 22.40 -23.60 46.00 40,18 [1.47 [.88 30.93 T -—— Peak
4 300,00 28.5b -1T7.45 46,00 44.33 [3.2] [.94 30.93 s -—— Peak
0@ T00.40 32,19 -1 8l 46.00 40.64 [8.83 3.25 30.58 T -—— Peak
) 798.80 31.83 -1[4. 17 46.00 39.09 [9.82 3.41 30,49 m -—— Peak
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EROATOMN LAB.

FCC TEST REPORT

FR761327

T evel (dBuVim) T
"7

7' Date: 2007-06-16

Report No.

3
FCC CLASSB
59 a FCC CLASS-B {AVG)
0 Jo00 5800, 10600, 15400, 20200, 25000
Trace: {Discrete) Frequency (MHz)
Site t DICHDG-RY
Condi tion ¢ HF-ANT-0B04 1D HORTZONTAL
FiIT P4 Phone
Power + i Vac/ 600z
Hode| . OFR 7BIGET
Hemn 1 BT Tu_Chif; 244 |8Hz #Adaplor
Data Rate Ll
Plane : EI
Over Limit EReadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Eemark
MHz dBu¥/m dE dBu¥/m dBu¥ dBE/m db dE cm deg

L 2368, 00 49,48 -24.52 T4.00 50.95 30,24 3. T3 35 44 100 ) Peak

2 2368, 00 37.96 -16.06 54.00 39.41 30,24 373 3b 44 100 16 Average

3@ 2441.00 98,13 99.50 30,28 3,82 35.47 100 1 Peak

4@ 2441, 00 63, 95 T0.36 30,28 3.82 35649 100 16 Average

3] 2484.00 49.06 -24.95 T4.00 50.41 30,29 3.86 35.51 100 1 Peak

g 2484, 00 37,838 16,12 54.00 39.24 30.29  3.86 35 561 100 16 Average
[T@ TI07.00 db.2h -#.7b 54.00 34.33 39.20 V.83 3597 108 86 Average

F] TIOT. 00 bbb, 32 -17. 68 74,00 4b, 40 39, 20 7,89 3b 4T L] 1} Peak
Remark: #3 and #4 Fundamental Signal
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Report No.

FR761327

Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
- Level {dBuVim)

Date: 2007-06-23

FCC CLASS-B
=
|
40 —I 1
2 B
1 e
0 30 224. 418. 612, 806. 1000
Trace: (Discrete) Frequency (Miz
Site + DICHDE-HY
Condibion ;o LF-ANTCA51 1210 WERTTCAL
BT PO Phome
Power t 1 EVacsB0Az
Hode | . FR 6127
Hemn 1 BT Ta_Chi%; 244 |80z +idaptor
Data Rate : DHI
Plang . E2
Over Limit EReadAntenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dbu¥/m  dbu¥ db/m db db cm deg
L 40,53 24.24 -15.76 40,00 41.70 13.00 .71 31,19 = -—— Peak
2 82.84 25.19 -18.31 4350 45,83 Q.82 .05 3l.ll == -—— Peak
3 101,28 25,13 -18.37 43.50 44.14 [1.07 L.07 3l 15 S -—— Peak
4 378.40 24,61 -21.39 46,00 3310 15 22 2 1T 30.88 — -—— Peak
] T00.40 32.06 -13.85 46.00 40.49 [8.83 3.25 30.5% B2 -—— Peak
] 799,80 29.684 -168.36 46.00 36.90 [9.82 3.41 30,49 — -—— Peak
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FR761327

T Level (dBuvim)
"7

Report No.

7' Date: 2007-06-16

4
FCC CLASSB
59 I FCC CLASS-B {AVG)
0 Jo00 5800, 10600, 15400, 20200, 25000
Trace: {Discrete) Frequency (MHz)
Site t o DECHDA-HY
Condibion i WF-ANT-0BDd 1D YERTICAL
EUT : FD4 Phone
Power o 1 20Wac/ B0z
Hodel . FR 7RISV
Hemo + BT Tu_Chi%: 244180z #idaptor
Data Rate : DHI
Flang 1 E2
Over Limit EeadAntenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor FPos Pos Eemark
MHz dBu¥/m dE dEu¥/m dBu¥ dBE/m db dE cm deg
L 2364, 00 49.27 -24.73 T4.00 B0.TZ2 3024 3. T3 3b.4Z 100 1 Peak
2 2364, 00 33,02 -15.98 54.00 39.47 30,24 3. 73 3b. 42 100 322 Average
3@ 2441.00 B7.25 68.65 30,28 3.82 3549 100 322 Mverage
4@ 2441, 00 96,56 97.94 30,28  3.82 3547 100 0} Peak
7] 2484, 00 489,88 -24.12 T4.00 5[.23 30.30 3.88 35 53 100 0 Peak
) 2484, 00 38.08 -15.92 54.00 39.43 30,30 3,83 35 .53 100 322 Average
T gL06.00 bHB. 68 -17.32 T4.00 4b.16 39.52 T7.91 359l L0g 0 Peak
g al08.00 44.84 -9.36 54.00 33.12 39.52 T.91 35.81 100 134 Average

Remark: #3 and #4 Fundamental Signal
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Report No.

FR761327

* Test Mode : Mode 9

Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

T evel (dBuvimy T
80

" Date: 2007-06-23

FCC CLASS-B
—
|
Y| — -
1 5 :
3
7
30 224, 418, 612, 806, 1000
Trace: (Discrete} treguency(MHz)
Site : DECHDR-WY
Comdi biom ¢ OLF-ANTCHS121) HORTZONTAL
ELT i hane
Power o LEMYac/hlHz
Modsz | . FR 761327
Hemo : BT Tu_Ch7E; 24808Hz +Adaptor
Data Rate ;DRI
Plane . EZ
ver Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m db dbu¥/m dbu¥ db/m db db cm deg
L 31,08 23.96 -16.04 40,00 35.80 1895 0.84 31,43 o -—- Peak
z 149,88 22.09 -Zl.41 43.50 4.4l [0.40 1.35 3L.07 e -—- Peak
3 233.68 24.99 -Z1.001 46.00 42.896 [1.30 .87 30.93 o -—- Peak
4 4z1.80 29,87 -16. 13 46.00 42,27 16,13 2,31 30.84 e -—— Peak
5] T00.40 31,08 -14.82 46.00 39.53 1889 325 30.53 T -—- Peak
@ T798.80 31.94 -14.06 46.00 39.20 19.82 3.4 30.49 o -—- Peak
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FR761327

T Level (dBuvim)
"7

Report No.

T 7 Date: 2007-06-16

4
FCC CLASSB
59 7 FCC CLASS-B (AVG)
| I
0 J000 5800, 10600, 15400, 20200, 25000
Trace: {Discrete) Frequency (MHz)
Site + D3CHDR-HY
Condibion ¢ HF-ANT-DBDd 1D RORTZONTAL
EUT : PD4 Phone
Power o 1 20Wac/ B0z
Hodel L OFR TRIGET
Hemo + ET Tu_Ch76; 246080z +idaptor
Data Rate : DHI
Flane 1 E2
ver Limit EeadAntenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Eemark
MHz dBu¥/m dE dBu¥/m dBu¥ dBE/m dk dB cm deg
b 2344, 00 49,44 -24. 56 T4.00 50.91 30,24 3.7l 35 42 100 1} Peak
2 2344, 00 37.89 -16.00L bH4.00 39.4T7 30,24 3Tl 36,42 L0g 154 Average
3@ 2480.00 B5.58 70.94 30,29 3.86 35.51 100 154 Average
4@ 2480, 00 98,50 99.86 30,29 3.86 35,56l 100 0 Peak
b @ 2483 50 65,37 -863 T4 00 66,72 30,29 3 86 35 5| 108 0 Peak
[ @ 2483. 60 47,48 -6.52 54.00 48.84 30,29  3.86 35.561 100 154 Average |
Ki TiEL.00 5B.60 -IT7.40 T4.00 45.53 3930 V.7 35 .34 [00 1 Peak
8@ 778100 43,96 -10.04 54.00 32.89 39.30 T.TL 35 94 100 97 Average

Remark: #3 and #4 Fundamental Signal
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Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

T Level (dBuVim) T
20

" Date: 2007-06-23

FCC/CLASS-B
e
|
so|—1 4 |
5
B
3
5
%30 224, 418, 612 206. 1000
Trace: {Discrete) Frequency (MHz)
Site + DACHDE-HY
Condition : LF-ANT(851121) YERTICAL
EUT : FD4 Phone
Power v LE0Yacs 60Nz
Hode | ;. FR TBIGEV
demg : BT Tu_ChVH; Z4B08Hz +idaptor
Data Rate ;NI
Plans : E2
ver Limit EReadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Eemark
MHz dBu¥/m db dBu¥/m  dBuY dB/m dE dB cm deg
L 41,88 23.94 16,06 40,00 41.838 12.50 0,72 3L T s -—— Peak
2 g1.29 25.78 -1T7.72 43.50 46.64 9.23 .04 3l 12 T -—— Peak
3 101,28 28.08 -15.42 43.50 47.09 [L.07 L.O07 3l 15 e -—— Peak
4@ Dh8. 30 38,12 -T.88 46.00 47.99 804 2.8 3072 e -—— Peak
3] T00.40 31.89 -14. 31 46.00 40.14 [8.83 3.25 30.5% T -—— Peak
] T799.80 30.16 -15.84 46.00 37.42 [9.82 3.41 30,49 e -—— Peak
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Level (dBuVim)
17

Report No.

77 " Date: 2007-06-16

4
FCCCLASS-B
59 7 FCC CLASS-B (AVG)
a 1000 5800. 10600. 15400. 20200. 25000
Trace: {Discrete) Frequency (MHz)
Site + DACHDE-HY
Condibion ¢ HF-ANT-0B04 |0 YERTICAL
EUT : PO Phone
Power o 1 20Wac/ B0z
Hodel ©OFR TRIGET
Yemno + BT Tz _Ch76; 246000z +Adaptor
Data Rate : DHI
Flane : E2
ver Limit EReadintenna Cable Preamp Ant  Table
Freq Level Limit Line Lewvel Factor Loss Factor Fos Pos Eemark
MHz dBu¥/m dE dBu¥/m dBu¥ dbB/m db db cm deg
L 2314.00 49,10 -24.890 7T4.00 50.61 30,22 3.686 35 .40 100 1 Peak
2 234,00 37,71 -16.29 54.00 39.22 30.ZZ 3.66 35 .40 100 205 Average
3@ 2480.00 66,41 67.77 30,28 3.86 30.5l 100 205 Average
4@ 2480.00 94,88 96.04 30,29 3.86 35.51 100 1} Peak
3] 2483.50 58,93 -14.07 T4.00 61.29 30.29 3.86 35.51 100 1} Peak
6@ 2483.00 44,26 -9.74 54.00 45.62 30,28  3.86 35.5l 100 205 Average
T T886.00 56,73 -1T7.27 T4.00 45.40 39.46 T.T6 35 89 100 ) Peak
8@ 856,00 45,21 -8.79 54.00 33.89 39.48 T.T6 35 89 100 134 Average
Remark: #3 and #4 Fundamental Signal
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* Test Mode : Mode 10
Polarization : Horizontal

T TLevel (dBuVim)
80

T TDate: 2007-06-23

FCC|/CLASS-B
o
|
aof—
i 6
o
030 224, 418. 612, 806, 1000
Trace: {Discrete} Frequency (MHz}
Site ¢ DACHDE-AY
Comdi tion © TF-ANTCHEI 121 WORTZONTAT
ENT : hone
Power v 12MVac/BOHz
Hode| . FR 761327
Memo 1 BT Tu_ChTE: 24E80MHz +ddaptor
Data Rate . DHI
Plans . E2
EDR 7
Over Limit EReadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dE dBu¥/m dBu¥ dBE/m dB dB cm deg
L 3l.62 2318 -16.82 40.00 35.67 825 0.65 31.39 -—- --- Peak
2 199, 83 22.80 -20.80 43,50 42,78 8.30 [.54 31.0Z - --- Peak
3 220,89 24,87 -2L. 13 46,00 43.71 L10.66 .62 3L.02 - -—— Peak
4 425.30 28.59 -17.41 46.00 40,82 |6 18 2.32 30.84 -—- --- Peak
b 824,30 3l.62 -14.38 46,00 38.58 18,909 3.50 30,46 121 96 Peak
B 240,40 31,27 -14.73 46,00 33.03 20010 3,57 30.44 - -—— Peak
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T evel (dBUVim) T T T T T T T T T T e T T  Hate: 2007-06-23
107 1
FCCCLASS-B
7 FCC CLASS.B (AVG)
54 t
0 000 5800. 10600, 15400. 20200. 25000
Trace: {Discrete) Frequency (MHz)
Site ¢ DICHDE-RY
Camdi tion . SHF-EWF WORN HORTZONTAL
ENT ¢ PDA Phome
Pawer o 1 20YacsB0Rz
Hode| 1 FR OTRISET
Hema + BT Ta_ChvE: 24808z +idaptor
Data Rate . DHI
Plang : E2
EDF ooz
(ver Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos FPos EKemark
MHz dBu¥/m dB dBu¥/m dbBu¥ dBE/m db dB cm deg
| 234800 50,28 -Z3.71 T4.00 51.09 30,24 4,38 3542 100 0 Peak
) 2348, 00 38,62 -15.38 54,00 39,42 30,24 4,38 35,42 100 154 Average
3 X 2480.00 71,35 T2.08 30,29 4.49 3551 100 154 Average
4@ 2480, 00 102, 02 102,75 30.289 4.49 35.51 100 0 Peak
5 2483, 60 47,48 -6.52 54.00 48, 2] 30,29 4,49 35.5 g 154 Average
B 248350 BT 8] -6.19 T4.00 BH.54 30.29  4.49 35.5 g 0 Peak
T TT6L.00 56, 32 -1T7.88 T4.00 45,29 39.27 T.7L 35.85 an 0 Peak
3 TTeL.00 44,38 -9.8Z 54,00 33.35 39.27 T.T7L 35.85 100 b8 Average

Remark: #3 and #4 Fundamental Signal
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Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

T T Level (dBuVim)
80

T T Date: 2007-06-23

23

FCC CLASSB
=

40—|—‘

030

Trace: (Discrete)

224,

418.

612,

Frequency (MHz)

806. 1000

Site . DECHOB-HY
Comdi tiom ¢ TF-ANTCH51121) VERTICAL
EUT 1 PDA Fhone
Fowar v 1 EY¥acsBHz
Hode| . FR 761327
Hemo 1 BT Tu_ChvE: 2480MHz +idaptor
Data Rate . DHI
Planeg . E2
ELR 7
(ver Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dE dBu¥/m dBu¥ dBE/m db dk cm deg
L 3l.62 23.63 -16.37 40,00 36.12 (825 0.65 31.38 -—- --- Peak
2 91,29 29.38 -14, 12 43.50 50,23 9.23 L[.04 3l 12 -—= --- Peak
3 10l 28 28.33 -15. 17 43.50 47.35 L[L.0T L.Q7 3L 16 - -—— Peak
4 791,40 35.63 -10.37 46.00 43.00 [8.74 3.40 30,50 105 334 Peak
B 824,30 34.66 -11.34 46.00 41.81 18.99 3.5 30,46 - --- Peak
6 880,30 3Z.64 -13.36 46.00 38.80 20,39 374 30.39 - -—— Peak
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Level (dBuW/im) Date: 2007-06-23
107

3

FCC CLASS-B
4

i 7 FCC CLASS-B (AVG)
54 t

0 1000 5800. 10600, 15400. 20200, 25000

Trace: (Discrete) Feeaueney {Hz)

Site NaCHOE-HY

Candi tion | GHF-EAF HORN VERTTCAL
ENT 1 PDA Phone
Power v 120Vac/hOHz
Mode | A
Mempo ;BT Tx_ChTE; 2480MHz +4daptor
Tata Rate : THI
Plans . B2
EDF Lo
{wer Limit EReadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos FPos Eemark
MHz dBu¥/m dE dBEu¥/m dBu¥ dBE/m dB dB cm deg
L 2388, 00 50,43 -23.5T7 T4.00 51.20 30.268 4.40 35.44 100 0 Peak
2 2388, 00 38,42 -15.68 54,00 39.20 30.26 4.40 3544 107 302 Average
3@ 2480, 00 893,72 84.45 30.28 4.49 35.51 100 0 Peak
4 X 2480, 00 86, 4] 67.14 30.29 4.49 36.561 197 302 Average
o 2483 50 43.5Z -10.48 54.00 44,25 30.29 4.48 35.51 107 02 Average
& 2483.60 59,18 -14.82 T4.00 59,90 30.29 4.43 35.51 100 0 Peak
T T737.00 56,07 -17.93 T4.00 45,10 39.23 T7.70 35.96 10g 0 Peak
8 TT37.00 44,17 -9.83 54,00 33.20 38.23 T.70 35.96 100 2Tl Average

Remark: #3 and #4 Fundamental Signal
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* Test Mode : Mode 11

Polarization : Horizontal

Lewvel (dBuWim})

Date: 2007-06-23

80
FCC CLASS-B
=
i
10 —I.
3 1 b—p
7
030 224. 418. 612. 806. 1000
Trace: (Discrete) Erequency (W)
Site ¢ DACHDGE-HY
Condi Lign ¢ LF-AWTC51121) HORTZONTAL
EUT 4 hone
Power v 1EVac/ bRz
Mode| ¢ FROTBISET
demo v BT Tx_ChTE; 2460MHz +4daptor
Data Rate : DHI
Flang o
EDR 3
Over Limit ReadAintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dE dBu¥/m dBu¥ dbB/m dB dB cI deg
L 3L.08 23.46 -16.54 40,00 35.30 18 95 0.84 3l.43 e --- Peak
2 9l.29 23.08 -20.42 43.60 43.93 8,23 [.04 3L.12 e -—— Peak
3 208.28 3l.44 -12.06 43.50 51.02 8.87 [.58 31.03 (N 245 Peak
4 426,30 29.30 -18.70 46,00 41.82 [6.19 2.3z 30.84 ot --- Peak
o 824.30 3[.2z -14.78 46.00 38.18 [8.99 3.5] 30.46 Fm --- Peak
& 80,30 29.685 -18.35 46,00 35.81 20.3% 3.74 30,39 e --- Peak
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T TLewvel (dBuvim) T
107

~ " Date: 2007-06-23

4

FCC CLASS-B
7 FCC CLASS-B (AVG)
54 1 F
o 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Site ¢ DICHDR-HY
Camdi tion . SHF-EWF HORN HORTZONTAL
ENT + PDA Phome
Power v L E0Vac/BIHz
Hode | ¢ FROTRIZET
Hema + BT Tu_ChvE: 24804Hz +idaptor
Data Rate . THI
Plans K2
EDR 3
(ver Limit Eeadintemna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBu¥/m dE dBu¥/m  dBu¥ dB/m dB dB w1} deg
l 2368, 00 50,25 -23.76 T4.00 HL.04 30,24 4,40 35,44 103 3 Peak
2 2368.00 38.70 -15.30 54.00 39,49 30.24 4,40 35 44 100 154 Average
3 X 2480, 00 70, 83 Tl.h68 30.29 4,49 35.561 100 154 Average
4@ 2480, 00 98,55 100,28 30.29 4.49 35.51 100 0 Peak
5 2483. 650 46,62 -T7.38 54,00 47.35 30.29 4,49 35.51 100 154 Average
4] 2483.50 B65.48 -8.5Z T4.00 66.21 30.29 4.49 35.51 100 0 Peak
7 T85L.00 BB, T3 -1T.2T7 T4.00 45,50 39.39 T.74 35.80 100 0 Peak
g 785L.00 44,72 -9.28 bH4,00 33.49 39.30 T.74 35.90 100 183 Average
Remark: #3 and #4 Fundamental Signal
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Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

T  Level (dBuVim) T
80

— e e im v e = e

T T 'Date: 2007-06-23

FCC CLASS-B
e
|
a0—1 :
5 4|55
3
4 30 224, 418. 612, 806. 1000
Trace: {Discrete} Frequency (MHz)
Site ¢ D3CHDGE-HY
Condi tion . LF-AWT(851121) VERTICAL
EUT ¢ PDhA Phome
Power o 1 20VacBOHz
Mode| + FROTBISET
Memao + BT Tx#_ChTE; 2480MHz +4daptor
Data Rate : DHI
Flane ;K2
EDR 3
Over Limit EeadAnterna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBuY/m db dBu¥/m  dBuY¥ dB/m dB dB cm deg
l 32.43 23,30 -16.70 40,00 36.456 [7.54 0.86 31.36 = -—— Peak
2 91.29 3178 -11[.74 43.50 b5z.6]l 9.23 1.04 3l.12 -—= --- Peak
3 101,28 28,12 -15.38 43,60 47,14 [L.07 L.OT7T 3l 15 = --- Peak
4 791,40 34,80 -11.40 46.00 41.87 18.74 3.40 30.50 - --- Peak
b 824,30 34.66 -11.34 46,00 41.81 18,99 3.50 30,46 108 228 Peak
& #240.40 33.36 -12.64 46.00 40,13 20.10 3.57 30.44 -— --- Peak
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Lewvel (dBuWin)

107

" Date: 2007-06-23

FCC CLASS-B

FCC CLASS-B (AVG)

54 +

0

1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) FrequRrEy (Nkz)
Site v DACHDG-HY
Condi tion . CHF-EWF HORW VERTTCAL
EUT ¢ PO Phone
Power ¢ L EVacsBHz
Mode| ¢ FROTBISET
demo . BT Tu_Ch7R; 24608Hz +Adaptor
Data Rate : DHI
Plane . B2
EDR 8
Over Limit EReadinterma Cable Preamp Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dBuY/m db dBu¥/m  dBuY¥ dB/m dE dB cm deg
l 2348.00 5130 -22.T0 T4.00 B2 L0 30,24 4,38 35,42 10g 3 Peak
2 234800 38.48 -15.54 54.00 39.26 30.24 4.38 35 42 107 302 Average
3 X 2480, 00 86, 66 67.39 30.29 4.49 36.561 107 302 Average
4@ 2480. 00 81,66 892.39 30.28 4.49 35.51 100 0 Peak
o 2483, 60 43.88 -10.32 54,00 44,41 30,29 4.48 35.51 107 302 Average
& 2483, 50 BE.TE -15.22 T4.00 59,50 30.29  4.48 35.51 100 0 Peak
T gL87.00 56,80 -17.40 T4.00 45,11 38.45 800 35 96 100 0 Peak
3 BLT.00 44.64 -9.36 bH4.00 33.1%5 39.45 8.00 35.96 10g 82 Average
Remark: #3 and #4 Fundamental Signal
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5.12 Antenna Requirements

5.12.1 Standard Applicable
For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no other antenna except assembled by the responsible party shall be used with

the device.

And according to FCC 47 CFR Section 15.247 (b), if directional gain of transmitting antennas is greater

than 6dBi, the power shall be reduced by the same level in dB comparing to gain minus 6dBi.

5.12.2 Antenna Connected Construction
The antennas used in this product are PIFA antenna for WLAN and Chip antenna for BT without

connector and it is considered to meet antenna requirement of FCC.

5.12.3 Antenna Gain

The antenna gain of EUT is less than 6 dBi. Therefore, it is not necessany to reduce maximum peak

output powen limit.
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6. List of Measuring Equipments Used
Calibration
Instrument Manufacturer Model No. Serial No. Characteristics Due Date Remark
Date
) Conduction
EMC Receiver R&S ESCS 30 100359 9kHz — 2.75GHz | Mar. 01, 2007 | Feb. 29, 2008
(CO04-HY)
Conduction
LISN MessTec NNB-2/16Z 99079 9kHz — 30MHz | Mar. 31, 2007 | Mar. 30, 2008
(CO04-HY)
LISN Conduction
. EMCO 3810/2NM 9703-1839 9kHz — 30MHz | Mar. 22, 2007 | Mar. 21, 2008
(Support Unit) (CO04-HY)
Conduction
RF Cable-CON UTIFLEX 3102-26886-4 CB049 9kHz — 30MHz | Apr. 20, 2007 | Apr. 19, 2008
(CO04-HY)
. Conduction
EMI Filter LINDGREN LRE-2030 2651 <450 Hz N/A N/A
(CO04-HY)
Isolation Erika Fiedler D-65396 Conduction
58 45MHz-2.15GHz N/A N/A
Transformer OHG Walluf (CO04-HY)
Spectrum . Radiation
Agilent E4408B MY44211030 | 9KHz-26.5GHz | Oct. 05, 2006 | Oct. 04, 2007
analyzer (03CHO06-HY)
EMI Test Radiation
) R&S ESCS30 100356 9KHz-2.75GHz | Jul. 13, 2007 | Jul. 12, 2008
Receiver (03CHO06-HY)
. Radiation
Bilog Antenna SCHAFFNER CBL6112B 2885 30MHz -2GHz | Nov. 20, 2006 | Nov. 19, 2007
(03CHO06-HY)
Double Ridge Radiation
Com-Power AH118 071025 1G~18G Jun. 04, 2007 | Jun. 03, 2008
Horn Antenna (03CHO06-HY)
Radiation
SHF-EHF Horn | SCHWARZBECK | BBHA 9170 9170-249 14G - 40G Nov. 20, 2006 | Nov. 19, 2008
(03CHO06-HY)
- . Radiation
Pre Amplifier Agilent 8449B 3008A01917 1G - 26.5G Nov. 15, 2006 | Nov. 14, 2007
(03CHO06-HY)
o s Radiation
Pre Amplifier Mini Circuits ZKL-2 D092004-1 10~2500MHz | Nov. 15, 2006 | Nov. 14, 2007
(03CHO06-HY)
Base Station Radiation
] R&S CMU200 106656 WCDMA Nov. 20, 2006 | Nov. 19, 2007
Simulator (0O3CHO06-HY)
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7. Uncertainty Evaluation
Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Contribution x
Uncertainty of ™
- u(x,)
Probability
dB o
Distribution
Receiver reading 0.10 Normal(k=2) 0.05
Cable loss 0.10 Normal(k=2) 0.05
AMN insertion loss 2.50 Rectangular 0.63
Receiver Spec 1.50 Rectangular 0.43
Site imperfection 1.39 Rectangular 0.80
Mismatch +0.34/-0.35 U-shape 0.24
combined standard uncertainty Uc(y) 1.13
Measuring uncertainty for a level of confidence
2.26
of 95%  U=2Uc(y)
Uncertainty of Radiated Emission Measurement (30MHz ~ 1000MHz)
Contribution Uncertainty of %
Probability u(x)
dB
Distribution
Receiver reading 0.11 Normal(k=2) 0.06
Antenna factor calibration 0.91 Normal(k=2) 0.46
Cable loss calibration 0.12 Normal(k=2) 0.06
Pre Amplifier Gain calibration 0.15 Normal(k=2) 0.08
RCV/SPA specification 2.50 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1.00 Rectangular 0.29
Site imperfection 1.52 Rectangular 0.88
Mismatch +0.45/-0.48 U-shaped 0.33
combined standard uncertainty Uc(y) 1.30
Measuring uncertainty for a level of confidence
2.60
of 95%  U=2Uc(y)
The measured resultis ydBuV U dB
for a level of confidence of approximately 95 (k=2)
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Uncertainty of Radiated Emission Measurement

(1GHz ~ 40GHz)

Contribution Uncertainty of %
- u(x ) Ci | Ci*u(x)
Probability
dB . . .
Distribution
Receiver reading +0.10 Normal(k=1) 0.10 1 0.10
Antenna factor calibration +1.70 Normal(k=2) 0.85 1 0.85
Cable loss calibration +0.50 Normal(k=2) 0.25 1 0.25
Receiver Correction +2.00 Rectangular 1.15 1 1.15
Antenna Factor Directional +1.50 Rectangular 0.87 1 0.87
Site imperfection +2.80 Triangular 1.14 1 1.14
Mismatch
Receiver VSWR T'1= 0.197
+0.34/-0.35 U-shaped 0.244 1 0.244
Antenna VSWR I'2= 0.194
Uncertainty=20log(1-I'1*T"'2*T"3)
Combined standard uncertainty Uc(y) 2.36
Measuring uncertainty for a level of
4,72
confidence of 95%  U=2Ue(y)
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